MAIN FRAME & FITTINGS UP TO 71698 for Triumph THUNDERBIRD
 
(1)  T2078995
FRAME ASSEMBLY Part information
(1)  T2079000
FRAME ASSEMBLY Part information
(1)  T2079002
FRAME ASSEMBLY Part information
(1)  T2079005
FRAME ASSEMBLY Part information
 
(2)  T2071082
(2)  T2079010
 
(3)  T3800031
BEARING, 30X55X17, TAPER ROLL
 
(4)  2070002-T0301
BEARING CUP
 
(5)  T3800032
BEARING, 24X47X15, TAPER ROLL Part information
 
(5)  T3800032
BEARING, 24X47X15, TAPER ROLL Part information
 
(5)  T3800055
 
(5)  T3800055
 
(6)  2078691-T0301
SLEEVE
 
(7)  T2071050
 
(8)  T2071051
 
(9)  T3050334
SCREW, CAP/HD, M6 X 20, SLV Part information
 
(10)  3050038-T0301
 
(11)  3050039-T0301
 
(12)  T3900063
BADGE
 
(13)  T3351021
NUT, CAPTIVE, M6, SLV Part information
 
(14)  T3351002
NUT, CAPTIVE, U-TYPE, M5, SLV Part information
 
(15)  T3450060
CAP
 
(15)  T3450060
CAP
 
(16)  T2070860
 
(17)  T3300063
 
(18)  T3550309
WASHER
 
(18)  T3550309
WASHER
 
(19)  3330251-T0301
SCREW, TORX, M12 X 119 Part information
 
(20)  T3350234
LOCKNUT, FLGD, M12 X 1.25
 
(21)  T2201208
 
(22)  T2201207
 
(23)  T2070711
SUPPORT BRACKET
 
(24)  T3203222
BOLT, HHF, M6 X 12, SLV
 
(25)  T2400603
BUSH, TANK MOUNT
 
(25)  T2400603
BUSH, TANK MOUNT
 
(26)  T3050096
 
(26)  T3050096
 
(27)  3900005-T0301
ASBESTOS LABEL Part information
(27)  3901005-T0301
ASBESTOS LABEL Part information
(27)  3902005-T0301
ASBESTOS LABEL Part information
(27)  3903005-T0301
ASBESTOS LABEL Part information
(27)  3904005-T0301
ASBESTOS LABEL Part information
(27)  3906005-T0301
ASBESTOS LABEL Part information
(27)  3907005-T0301
ASBESTOS LABEL Part information
(27)  3910005-T0301
ASBESTOS LABEL Part information
 
(28)  T3900119
LABEL, GEAR POSITION
 
(29)  T3900136
LABEL, ENGINE OIL Part information
 
(30)  T3900026
 
(31)  T3900169
LABEL, FRAME MODIFICATION Part information
 
(32)  T3930095
 
(33)  T3900028
 
(34)  T3450195
PLUG, M8, BLACK
Part number Description
# 1
T2078995
FRAME ASSEMBLY Contact
# 1
T2079000
FRAME ASSEMBLY Contact
# 1
T2079002
FRAME ASSEMBLY Contact
# 1
T2079005
FRAME ASSEMBLY Contact
# 2
T2071082
REAR FRAME Contact
# 2
T2079010
REAR FRAME Contact
# 3
T3800031
BEARING, 30X55X17, TAPER ROLL
# 4
2070002-T0301
BEARING CUP
# 5
T3800032
BEARING, 24X47X15, TAPER ROLL
# 5
T3800055
BEARING
# 6
2078691-T0301
SLEEVE
Contact
# 7
T2071050
FINISHER
# 8
T2071051
FINISHER
# 9
T3050334
SCREW, CAP/HD, M6 X 20, SLV
# 10
3050038-T0301
CAPSCREW
# 11
3050039-T0301
CAPSCREW
# 12
T3900063
BADGE
# 13
T3351021
NUT, CAPTIVE, M6, SLV
# 14
T3351002
NUT, CAPTIVE, U-TYPE, M5, SLV
# 15
T3450060
CAP
# 16
T2070860
SHIELD Contact
# 17
T3300063
RIVET
# 18
T3550309
WASHER
Contact
# 19
3330251-T0301
SCREW, TORX, M12 X 119 Contact
# 20
T3350234
LOCKNUT, FLGD, M12 X 1.25
# 21
T2201208
BUSH
# 22
T2201207
BUSH
# 23
T2070711
SUPPORT BRACKET
Contact
# 24
T3203222
BOLT, HHF, M6 X 12, SLV
# 25
T2400603
BUSH, TANK MOUNT
# 26
T3050096
CAPSCREW
# 27
3900005-T0301
ASBESTOS LABEL
# 27
3901005-T0301
ASBESTOS LABEL
# 27
3902005-T0301
ASBESTOS LABEL Contact
# 27
3903005-T0301
ASBESTOS LABEL Contact
# 27
3904005-T0301
ASBESTOS LABEL Contact
# 27
3906005-T0301
ASBESTOS LABEL Contact
# 27
3907005-T0301
ASBESTOS LABEL Contact
# 27
3910005-T0301
ASBESTOS LABEL Contact
# 28
T3900119
LABEL, GEAR POSITION
# 29
T3900136
LABEL, ENGINE OIL
# 30
T3900026
LABEL Contact
# 31
T3900169
LABEL, FRAME MODIFICATION
# 32
T3930095
LABEL Contact
# 33
T3900028
LABEL Contact
# 34
T3450195
PLUG, M8, BLACK
Here are all the parts relating to the MAIN FRAME & FITTINGS UP TO 71698 of your Thunderbird THUNDERBIRD. These are all genuine parts to assure you the best possible repair which will last.
Genuine parts for Triumph THUNDERBIRD

BODYWORK / FIXINGS / DECALS

BRAKING SYSTEM

CLUTCH / GEARBOX / GEARCHANGE MECHANISM

COOLING SYSTEM

CRANKCASE / ENGINE COVERS & LUBRICATION SYSTEM

CYLINDER HEAD / VALVES / PISTONS & LINERS / CAMSHAFT / BALANCER

ELECTRICAL SYSTEM

FRAME / FOOTRESTS / ENGINE MOUNTINGS / STANDS / LUGGAGE / TOOL KIT

FRONT SUSPENSION

FUEL / EXHAUST SYSTEM

REAR SWINGING ARM & SUSPENSION

SERVICE TOOLS / LITERATURE / TOUCH-UP PAINT

WHEELS / TYRES / FINAL DRIVE

ACCESSORIES

We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...